
NORTHLAND REGIONAL COUNCIL 
ENVIRONMENTAL MANAGEMENT COMMITTEE 

 
Agenda 

 
Meeting to be held in the Council Chambers, 36 Water Street, Whangarei  

on Monday, 25 August 2014 commencing at 9:30am 
 

MEMBERSHIP OF THE ENVIRONMENTAL MANAGEMENT COMMITTEE 
 

Cr J Carr, Chairman 
 

Cr C Brown (Deputy Chairman) Cr B Shepherd (ex officio) Cr D Bowman 
Cr P Dimery Mr R Booth (KDC)  Cr A Court (FNDC) 
Ms Sue Reed-Thomas (DOC) Cr T Cutforth (WDC) Mr A Clarkson 
Mr G Gover Mr K Volkerling 
 

OPEN MEETING 
Item: Page: 
 

Procedural 
 

 

 Apologies  
 Declarations of Conflicts of Interest 

 
 

1 Confirmation of Minutes – 23 June 2014 1 
2 Environmental Interest Groups Representative on Environmental 
[...]
 Discharges to Hokianga Hbr.  

 Consistently complies with water quality conditions of consent.  
 No outstanding issues.  

 

 Nothing new to report. 

Opononi and 
Omāpere (FNDC)  
Consent issued 

2009, expiry 2019. 

 Primary screen, aerated 
pond, facultative pond, 
surface flow wetland.  

 Discharges to Hokianga 
Harbour (on outgoing tide). 

 Stormwater infiltration is an issue.     
 During significant rainfall events the discharge will at times 

occur outside of the tidal flow condition to prevent overtopping 
of the wetland. 

 Issue complying with Ecoli condition of consent. 
 FNDC intends to carry out a district wide investigation of inflow 

& infiltration and will include Opononi as part of a prioritised 
programme.  

 Improvements in hydraulic retention and discharge pumping 
have been made to alleviate necessity to discharge outside of 
consented timeframes. 

 The wetlands will be desludged and replanted by end of 
summer 2015. 

 Nothing new to report. 

Paihia  (FNDC)  
Consent issued 

2004, expiry 2014. 

 Two pond system. 
 Discharges to the Waitangi 

forest natural wetland (a 
tributary of the Kerikeri Inlet). 

 Resource consent granted for BOI scheme in mid-2012. 
 Current system in significant non-compliance with consent 

conditions (ammoniacal nitrogen frequently exceeds consent 
limits) and in need of upgrade regardless of progress on new 
system. 

 As at the date of this report FNDC is on 
track to commence works for the 
upgrade by November 2014, with a 
targeted completion date of April 2015. 

Environmental Management Committee 
25 August 2014 Page 48



Attachment to Item 5  
Page 3 of 6 

Location/Consent 
Status Plant Description Status & Issues Update as at August 2014 

 An abatement notice was issued in November 2012.   
 FNDC will not be giving effect to the BOI resource consent. 
 Replacement application has been received. 
 Compliance date for abatement notice has been extended to 

30 June 2014. 
 FNDC has commenced negotiations with the land owner 

(Crown). 
Rangiputa (FNDC) 

Consent issued 
2008, expiry 2032. 

 Oxidation ponds.  
 Discharges to ground via the 

base of a third pond. 

 No current performance issues with this treatment system.   Nothing new to report. 

Rāwene (FNDC) 
consent issued May 
2013, expiry 2023. 

 Anaerobic pond, facultative 
pond & surface flow wetland. 

 Discharges to Omanaia River. 

 No current performance issues with this treatment system.  
 

 Nothing new to report. 
 

Russell (FNDC)  
Consent issued 

September 2013, 
expiry 2024. 

 Aerated treatment system, 
surface flow wetland, 
filtration and UV disinfection. 

 Discharges to deep bores. 

 No significant issues at this point. 
 Usually consistently complies with water quality conditions of 

consent. 

 Mechanical failures in May 2014 resulted 
in significant non-compliance. An 
infringement notice was issued. 

Taipā (East Coast 
Bays) (FNDC) 

Consent expired 2008. 
Replacement consent 
in process – on hold to 
allow assessment of 
land disposal option. 
Significant opposition 
to WWTP operation. 

 Facultative pond and aerated 
pond followed by surface 
flow wetland (4 cells). 

 Discharges to a tributary of 
the Parapara Stream. 

 Problems with blue green algae in the discharge at times. 
 High ammonia and suspended solids from the marsh 

discharge at times.  
 Application is still in process.  FNDC have been granted an 

extension to pursue the land application option. 
 

 Nothing new to report. 

Whatuwhiwhi 
(FNDC)  

Consent issued 2007, 
expiry 2025. 

 Two aerated ponds equipped 
with biological growth media. 

 Discharges to natural 
wetland which extends down 
to Karikari Bay. 

 Consistently does not comply with faecal coliform discharge 
condition of consent.   

 

 An abatement notice was issued in July 
2014 for ongoing non-compliance. 

 Installation of UV plant has commenced. 
 UV due to be commissioned by 31 

October 2014. 
Dargaville (KDC) 
Consent issued 

2007, expiry 2022. 

 Facultative pond and 
wetland/maturation pond. 

 Discharges to the Northern 
Wairoa River. 

 CCTV investigations to identify areas of inflow and infiltration 
to the wastewater reticulation network have been undertaken 

 Consistently complies with water quality conditions of consent. 
 Wastewater reticulation repairs are ongoing to further reduce 

inflow and infiltration to the network. 

  KDC are looking into current 
exceedances regarding monthly 
discharge volumes during winter.  

Kaiwaka (KDC) 
Consent issued 

2010, expiry 2022. 

 Aerated pond and 
constructed wetland. 

 Discharge to Pukekaroro 
Stream 

 Issues with complying with water quality conditions of consent. 
 De-sludging of the oxidation pond has been completed. 
 Hoping to see improvements in water quality now that the 

pond has been renovated. 

 Non-compliant for discharge volume and 
FC limits.  Results marginal. 

 KDC are going to replace the ultrasonic 
flow meter with a Magflow meter at the 

Environmental Management Committee 
25 August 2014 Page 49



Attachment to Item 5  
Page 4 of 6 

Location/Consent 
Status Plant Description Status & Issues Update as at August 2014 

 KDC often late with submission of reports and monitoring 
data. 
 

discharge point this financial year.  
 KDC investigating operation of an 

aerator. 
 June and July 2014 results outstanding, 

previous records received on time.   
 KDC working on setting up system to 

send data in appropriate excel format 
and on time. 

Maungaturoto 
(KDC) 

Consent issued 
2008, expiry 2032. 

 Aerated pond, membrane 
filtration plant, storage pond, 
discharge to rock filter. 

 Discharges to the Wairau 
River. 

 No current issues with plant operation. 
 KDC often late with submission of reports and monitoring 

data. 

 Treatment plant compliant. 
 Latest quarterly report and data received 

on time. KDC working on sending data in 
appropriate excel format. 

 Discharge at ‘extreme wet weather’ rate 
during last storm event to prevent 
overflow of untreated WW from oxidation 
pond. 

Mangawhai – 
Ecocare (KDC) 
Consent issued 

2007, expiry 2042. 

 Screening, CASS tanks, 
chlorination and then 
pumped to storage dam. 

 Irrigated to farmland. 

 Consistently complies with water quality conditions of RC. 
 KDC are investigating additional wastewater disposal options. 
 

 Nothing new to report. 

Te Kopuru (KDC) 
Consent issued 

2010, expiry 2044. 

 Oxidation ponds and 
constructed wetland. 

 Discharges to Northern 
Wairoa River. 

 Ongoing non-compliance for suspended solids and Ecoli. 
 De-sludging of oxidation pond has been completed. 
 

 June 2014 Ecoli levels still elevated. 
Additional time required to determine if 
de-sludging has rectified problems.  

 Decreases in suspended solid 
concentrations have been evident in the 
WW discharge. 

Hātea Pump Station 
& Storage Tank 

(WDC) 
Consent issued July 

2013. 
 

 Storage tank, UV unit and 
chemical treatment. 

 Plant commissioned in July 2013 and has performed well in 
five extreme overflow events. 

 

 Additional connections to the storage 
station and UV treatment are planned. 
The connections are intended to 
decrease untreated overflows 
downstream of the Hatea during storm 
events. Works are looking to be 
completed by the end of October 2014. 

 Some mechanical faults occurred during 
recent storm events resulting in a non- 
compliant discharge (results marginal). 
These faults have been rectified by 
WDC. 

Hikurangi (WDC) 
Consent issued 2007 

 Settling pond, aerated pond, 
wetland and membrane filter 

 Plant has been operating well.  
 Plant is now running again after wetland de-sludging and 

 The floating wetlands are beginning to 
establish. 

Environmental Management Committee 
25 August 2014 Page 50



Attachment to Item 5  
Page 5 of 6 

Location/Consent 
Status Plant Description Status & Issues Update as at August 2014 

(re-issued 2010), 
expiry 2025. 

for disinfection. 
 Discharges to Mangawhero 

stream.  

upgrade works have, for the most part, been completed. 
 Upgrade has resulted in better wastewater volume 

management.  
 A floating wetland system has been installed. 

Ngunguru (WDC)  
Consent issued 

2010, expiry 2035. 

 Aerated pond, settling pond, 
constructed wetland and UV 
unit. 

 Discharges to tributary of the 
Waitoi creek. 

 Telemetry and alarm fully working. 
 Phone line installed in August 2013 to address alarm issue. 
 Plant operating well, no issues. 

 There are presently issues with the 
phone line and a new connection to the 
Chorus network is being installed. 
 

Oakura (WDC)  
Consent issued 

2006, expiry 2025. 

 Screening, sedimentation 
tanks, biological contactor 
unit, disc filter and UV unit. 

 Discharges to forest land via 
dripper lines. 

 No issues with operation of plant.  Nothing new to report. 

Portland (WDC)  
Consent issued 

2004, expiry 2024. 

 Oxidation pond and 
constructed wetland. 

 Discharges to Tokitoki Creek. 

 Consistently complies with water quality conditions of consent. 
 

 Nothing new to report. 

Ruakaka (WDC)  
Consent issued 

2008, expires 2018. 

 Aerated pond and 
constructed wetlands. 

 Discharges to Bream Bay 
sand dunes. 

 Irrigation area on Rama Road has been fully commissioned. 
 WDC working to manage increased inflows into the plant.  

They are on-track to comply with annual volume limits in RC. 

 Variation to consent issued June 2014 – 
the number of bores to be sampled 
reduced from 20 to 8 and quarterly 
sampling rather than monthly. 

 
Tutukaka (WDC)  
Consent issued 

2004, expiry 2024 

 Screening, primary 
treatment, denitrification 
recirculation tanks, sand 
filters, UV unit and 
constructed wetland. 

 Discharges to a tributary of 
Tutukaka Harbour. 

 Have had issues with the reliability of alarms. 
 UV data now being received into SCADA and reports 

available. 
 Phone line installed to improve reliability of coms and reduce 

operating costs. 
 Plant is operating well and no compliance issues. 
 

 Investigations are being undertaken to 
ensure UV lamps reach sufficient 
intensity prior to discharge of wastewater 
to ensure initial discharge receives 
required disinfection. 

Waiōtira (WDC)  
Consent issued 

2008, expiry 2030. 

 Septic tank and constructed 
wetland. 

 Discharges to Waiōtira 
Stream. 

 Consistently complies with water quality conditions of consent. 
 

 Nothing new to report. 

Waipū (WDC)  
Consent issued 

2007, expiry 2015. 

 Aerated pond, constructed 
wetland with discharge to 
rapid in-fill basins. 

 Discharges to the Bream Bay 
coast via subsurface flow. 

 Consistently complies with conditions of consent.  De-sluging of Waipu’s oxidation pond is 
in the planning process. Works are to 
start October 2014. 

 Upgrade planned to include a new 
screen, inlet flow meter, aerator and 
telemetry back to Kioreroa Road. 

 

Environmental Management Committee 
25 August 2014 Page 51



Attachment to Item 5  
Page 6 of 6 

Location/Consent 
Status Plant Description Status & Issues Update as at August 2014 

 
Whāngārei Main 
WWTP (WDC) 
Consent issued 

2004, expiry 2022. 
Change to consent 

applied for – 
currently in process. 

 Screening, primary clarifiers, 
1st and 2nd stage trickling 
filters, activated sludge basin 
and clarifiers, effluent filter, 
UV unit and normal to high 
flows go through wetlands. 

 Discharges to Limeburners 
Creek. 

 With the upgrade of the Okara Park Pump Station it is 
recognised that the extra volume resulted in the need to 
upgrade the main WWTP.  The upgrade will occur in 3 stages: 

 Stage 1:  Upgrade existing UV channel to treat 50ML/d 
(currently 30 ML/d) – completed. 

 Stage 2: Install new UV channel in UV building with capacity 
to treat a further 50 ML/d – completed. 

 Stage 3:  Install new separate UV system to treat balance of 
influent unable to be processed by stage 1 & 2 units: 
completed and operated well in first storm event. 

 Plan to upgrade Kioreroa Road wetland in summer 2014 and 
direct all flows to it once upgrade complete. 

 Diversion to wetland will need the consent to be reviewed. 
 WDC are currently installing a new line from the UV unit to the 

wetland. 
 The last quarter saw elevated suspended solids and BOD in 

the UV discharge due to operational adjustments. This has 
now been rectified. 

 Some elements of wetland one 
desludging have been put on hold until 
spring due to high rainfall. Floating 
wetland installation is on hold until 
Summer 2014/15.  

 Non compliances with resource consent 
have occurred due to high rainfall and 
the requirement to bring the uncompleted 
excavated wetland back online on 
multiple occasions. 

 Works have been undertaken to bring a 
second aeration lagoon online at the 
wastewater plant. Works are almost 
completed now. 

 The disc filters are presently non-
operational, the possibility of seeking a 
change to the consented suspended 
solids in the final effluent is being 
considered. 

 
 

Environmental Management Committee 
25 August 2014 Page 52



 
ITEM:   7 
Page 1 of 1 

ISSUE: Dairy Industry Liaison Group update 
ID: A667484 

To: Environmental Management Committee, 25 August 2014 

From: Tony Phipps, Operations Director  

Date: 12 August 2014 
 
Report Type:  Normal operations  Information ☐ Decision 

Purpose: 
☐ Infrastructure ☐ Public service   Regulatory function 

☐ Legislative function  Annual\Long Term Plan ☐ Other 

Significance: ☐ High ☐ Moderate  Low 

 
Background: 
As previously reported to the committee, the Northland Effluent Improvement Project 
Group has been reconvened with an expanded role and is now the “Dairy Industry 
Liaison Group”.  The Group’s first meeting was on 18 June and a verbal report on the 
meeting’s outcomes was given to the committee at its 25 June meeting. 
 
Update: 
A further meeting of the Group was held on 31 July.  As had been agreed previously, 
the topic of this meeting was dairy industry water allocation – policy, resource 
consents for allocating quantity and metering issues. 
 
A NRC/DairyNZ/Fonterra staff technical working group is progressing joint messaging 
and guidelines on water metering which is being promoted by both the council and 
industry.   
 
Both the council and industry will report back to the next liaison group meeting 
(26 August) on allocation quantities as well as options for authorisation of water takes 
including permitted activity rules and consents. 
 
Legal Compliance and Significance Assessment: 
The activities detailed in this report are provided for in the council’s 2012-2022 Long 
Term Plan and as such are in accordance with the council’s decision-making process 
and sections 76-82 of the Local Government Act 2002. 
 
In relation to section 79 of the Local Government Act 2002, this issue is considered to 
be of low significance under council policy because the report does not seek a 
decision other than that information be received.    
 
Recommendation:  
 

 
 That the report Dairy Industry Liaison Group update by Tony Phipps, Operations 

Director and dated 12 August 2014, be received. 
 

Environmental Management Committee 
25 August 2014 Page 53



 
ITEM:   8 
Page 1 of 3 

ISSUE: Ballance Farm Environment Awards - 2014 
Update 

ID: A126952 

To: Environmental Management Committee, 25 August 2014 

From: Debbie Johnson, Senior Land Management Advisor  

Date: 12 August 2014 
 
Report Type:  Normal operations  Information ☐ Decision 

Purpose: 
☐ Infrastructure ☐ Public service ☐  Regulatory function 

☐ Legislative function  Annual\Long Term Plan ☐ Other 

Significance: ☐ High ☐ Moderate  Low 

 
 
Executive Summary: 
The purpose of the  report is to update the committee on the results of the 2014 
Ballance Farm Environment Awards and highlight the success and value of the 
awards  to Northland Regional Council and the  Rural Industry in Northland.  